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Appendix B.1: Test Results of 99% Bandwidth

BDR mode (GFSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.835000 == 2401.607500 2402.442500
(continuation of the “99 % Bandwidth" table from column 6...)
DUT Frequency Result
(MHz)
2402.000000 | PASS
99 % Bandwidth
107
ot
101
E L
T 20t
g T ;
B 30t W,
| b,
40 Y
L m‘w‘ N e
-50T
2401 24015 2402 2402.5 2403
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz | 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.30 dB
2020-10-16 6/13 3:47:09 PM




Prifbericht -

Appendix B
CN200UK3 001
Page 3 of 59

Produkte
Test Report - Products

A_ TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 0.840000 == 2440.602500 2441.442500
(continuation of the “99 % Bandwidth" table from column 6...)
DUT Frequency Result
(MHz)
2441.000000 | PASS
99 % Bandwidth
107
. ..“ v
§ "
= i )
3 il
3 R
“h
Wy
I e
2440 2440.5 2441 2441.5 2442
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz | 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30 dB
2020-10-16 8/13 3:47:09 PM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.840000 == == 2479.602500 2480.442500

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

99 % Bandwidth

Level in dBm

2479 2479.5 2480 2480.5 2481
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz | 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21dB 0.30 dB

2020-10-16 10/13 3:47:09 PM
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A_ TUVRheinland®

EDR mode (1r/4-DQPSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.195000 == == 2401.417500 2402.612500

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency
(MHz)
2402.000000 | PASS

Result

99 % Bandwidth

Level in dBm

2401 24015 2402 2402.5
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz | 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 4/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.30 dB
2020-10-16 6/13

6:13:19 PM
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A_ TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 1.195000 == == 2440.417500 2441.612500

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)

2441.000000 | PASS

99 % Bandwidth

Level in dBm

2440 2440.5 2441 2441.5
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz | 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 6 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30 dB
2020-10-16 8/13

6:13:19 PM
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A_ TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.190000 == == 2479.422500 2480.612500

(continuation of the “99 % Bandwidth" table from column 6...)

DUT Frequency Result
(MHz)

2480.000000 | PASS

99 % Bandwidth

Level in dBm

2479 2479.5 2480 2480.5
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz | 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30 dB
Run 5/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.23 dB 0.30 dB

2020-10-16

10/13

6:13:19 PM
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Appendix B.2: Test Results of 20dB Bandwidth

BDR mode (GFSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.745000 == 2401.672500 2402.417500

(continuation of the “20 dB Bandwidth" table from column 6..))

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 4.3 | PASS

20 dB Bandwidth

Level in dBm
S 3

8

2403

P
501 e
2401 24015 2402 2402.5
Frequency in MHz
Measurement
Setting Instrument Target Value
| Value
Start Frequency 2.40100 GHz | 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
| RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 ! max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB
2020-10-16 5/13

3:47:09 PM
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A TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 0.725000 == == 2440.692500 2441.417500

(continuation of the “20 dB Bandwidth" table from column 6..))

DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 4.0 | PASS

Level in dBm

20 dB Bandwidth

2440 2440.5 2441 2441.5
Frequency in MHz
Measurement
Setting Instrument Target Value
. Value .
Start Frequency 2.44000 GHz | 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
| RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 7 ! max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.19 dB 0.50 dB
2020-10-16 7113

2442

3:47:09 PM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.745000 == == 2479.672500 2480.417500

(continuation of the “20 dB Bandwidth" table from column 6..))

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 4.4 | PASS

20 dB Bandwidth

Level in dBm
S

2481

VY ,-" N
50 =
2479 2479.5 2480 2480.5
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47900 GHz | 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >= 10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 6 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.27 dB 0.50 dB
2020-10-16 9/13

3:47:09 PM
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EDR mode (1r/4-DQPSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.140000 == == 2401.462500 2402.602500

(continuation of the “20 dB Bandwidth" table from column 6..))

Mot
Aal\ar

¥ V‘.“-

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 4.4 | PASS
20 dB Bandwidth
107
I
il B { |
E tor .‘"r"’“.‘l""'“““’“' WY pe Waal
T -201 k-
3t Y
-30T 'U\‘
Fif b0
401"
2401 24015 2402 2402.5
Frequency in MHz
Measurement
Setting Instrument Target Value
| Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
| RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.17 dB 0.50 dB

2020-10-16

5/13

2403

6:13:19 PM
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A_ TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2441.000000 1.140000 -- 2440.462500 2441.602500

(continuation of the "20 dB Bandwidth™ table from column 6..)

DUT Frequency Max Level Result
(MHz) (dBm)
2441.000000 4.1 | PASS
20 dB Bandwidth
107
ot
E 01
= L
% I bl 1‘“—‘
[ l
o i \".

2440 2441

Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz | 2.44000 GHz
Stop Frequency 2.44200 GHz 2.44200 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >= 10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 515 5
Max Stable Difference 0.08 dB 0.50 dB
2020-10-16 7113

6:13:19 PM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI
C63.10-2013

20 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.140000 == == 2479.462500 2480.602500

(continuation of the “20 dB Bandwidth" table from column 6..))

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 4.6 | PASS

Level in dBm

20 dB Bandwidth

2479 24795 2480 2480.5 2481
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >=30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ys AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB

2020-10-16

9/13

6:13:19 PM
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Appendix B.3: Test Results of Carrier Frequency Sep  aration

BDR mode (GFSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2402 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation {MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2402.000000 0.980198 0.496667 - 2402.024752 2403.004950

(continuation of the "Result” table from column 6...)

DUT Frequency Result
(MHz) |
2402.000000  PASS
CFs
15T
10t
ok y \ /
£l / N 7
3
é 10t g
z L /
-20T 7
=307
2401 2401.5 2402 2402.5 2403 24035 2404
Frequency in MHz
Measurement
Setting Instrument Target Value
| Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 33/ max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.01 dB 0.50 dB

2020-10-16 11/13 3:47:09 PM
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A TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation {MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2441.000000 0.980198 0.483333 - 2441.024752 2442.004950
(continuation of the "Result” table from column 6...)
DUT Frequency Result
(MHz) |
2441.000000  PASS
CFs
40T
30T
E
2 207
E 101
0 = 7 ] BT -
2440 ' 24405 ‘ 24‘41 ‘ 24&1 5 ' 24‘42 ’ 24.;2.5 24I43
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 11/ max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.00 dB 0.50 dB
2020-10-16 12713 3:47:09 PM




Appendix B
CN200UK3 001
Page 16 of 59

A TUVRheinland®

Prufbericht - Produkte
Test Report - Products

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2480 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation {MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2480.000000 0.980198 0.496667 - 2479.024752 2480.004950
(continuation of the "Result” table from column 6...)
DUT Frequency Result
(MHz) |
2480.000000  PASS
CFs
15T
10t
- = - =% //'_ =
ot T
& E
3
é 10t
H L
201
307
2478 24785 2479 2479.5 2480 24805 2481
Frequency in MHz
Measurement
[ Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 21/ max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.14 dB 0.50 dB
2020-10-16 13713 3:47:09 PM
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A TUVRheinland®

EDR mode (1r/4-DQPSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2402 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation {MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2402.000000 0.980198 0.760000 - 2402.024752 2403.004950
(continuation of the "Result” table from column 6...)
DUT Frequency Result
(MHz) |
2402.000000  PASS
CFs
57T
201
107
£ L S T O [ == "=
] = -y
g | /
Ao/
L N
201 ]
2401 2401.5 2402 2402.5 2403 24035 2404
Frequency in MHz
Measurement
[ Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.26 dB 0.50 dB
2020-10-16 11713 6:13:19 PM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation {MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2441.000000 0.980198 0.760000 - 2441.024752 2442.004950
(continuation of the "Result” table from column 6...)
DUT Frequency Result
(MHz) |
2441.000000  PASS
CFs
207
101
g B = — S B e -
g or ’ 5
E aot—A
20T, :
2440 ' 2440.5 I 24|41 ' 24;1.5 I 24'42 ’ 244,2.5 24I43
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.01 dB 0.50 dB
2020-10-16 12713 6:13:19 PM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2480 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Frequency Limit Min Limit Max Center Center Frequency
(MHz) Separation {MHz) (MHz) Frequency low high Channel
(MHz) Channel (MHz)
(MHz)
2480.000000 0.980198 0.760000 - 2479.024752 2480.004950
(continuation of the "Result” table from column 6...)
DUT Frequency Result
(MHz) |
2480.000000  PASS
CFs
207
101
E I o = R o - = N
% o+ 4 ~
E 10T | |
) \‘
201/ 3
2478 ' 247‘5.5 I 24|?9 ' 24%9.5 I 24'30 ’ 2450.5 ‘ 24‘81
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.47800 GHz 2.47800 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 3.000 MHz 3.000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 101 ~10
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 13 / max. 150 max. 150
Stable 10/10 10
Max Stable Difference 0.15dB 0.50 dB
2020-10-16 13713 6:13:19 PM
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Appendix B.4: Test Results of Number of Hopping Fre  quency

BDR mode (GFSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Hopping Frequencies (frequency independent; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a),(g), KDB 558074 D01 DTS Meas Guidance v04 and
ANSI C63.10-2013

Channels
Channels | LimitMin [ LimitMax | Result |
79 15 | — | PASS |

Sequence

Level in dBm

=207 ‘

-30T |

t +
2400 2420 2440 2460 24835
Frequency in MHz

Measurement

| Setting Instrument Target Value

| Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 200.000 kHz <= 299.000 kHz
VBW 200.000 kHz >= 200.000 kHz
SweepPoints 418 ~ 418
Sweeptime 1.060 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 52 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25dB 0.50 dB

2020-10-16 1/13 3:47:09 PM
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EDR mode (1r/4-DQPSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Hopping Frequencies (frequency independent; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a),(g), KDB 558074 D01 DTS Meas Guidance v04 and
ANSI C63.10-2013

Channels
Channels | LimitMin [ LimitMax | Result |
79 15 | — | PASS |

Sequence

Level in dBm

2400 2420 2440 2460 24835
Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 200.000 kHz <= 299.000 kHz
VBW 200.000 kHz >= 200.000 kHz
SweepPoints 418 ~418
Sweeptime 1.060 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 113 / max. 150 max. 150
Stable 3/3 3
| Max Stable Difference 0.25dB 0.50 dB

2020-10-16 1/13 6:13:19 PM
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A_ TUVRheinland®

Appendix B.5: Test Results of Time of Occupancy

BDR mode (GFSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Time of Channel Occupancy (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Result Numb A ge time | Tt hold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 = PASS 318 138.700 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
2.500  197.490 | 99.086
Transmit Time per Hop
Min | Max | LimitMax | LimitMin | Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
043 | 0.86 400.000 0.000 | 0.435
DwellTime
Min | Max | Mean
(ms) | (ms) | (ms)
0.43 | 1.680 | 0.438
Time of Channel Occupancy
i
5 i
z
f
3
0 5 10 15 20 25
Time in s
Trace Threshold
Measurement
Setting Instrument Target Value
| Value
Center Frequency 2.44100 GHz 2.44100 GHz
Span ZeroSpan ZeroSpan
| RBW | 500.000 kHz ~ 500.000 kHz
| VBW | 1.000 MHz ~1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 31.600 s 31.600 s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB 0.000 dB
| Detector | MaxPeak MaxPeak
SweepCount 1 1
| Filter | Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
| Trigger Offset 1 0.000s 0.000 s
OsP
Setting Instrument Target
Value Value
Measurement Time 31.600 s 31.600 s
Tracepoints 31600000 31 )
Time resolution 1.000 ps 1.000 ps
Detector RMS RMS
2020-10-16 2/13

36

3:47:09 PM
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A_ TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Time of Channel Occupancy(2) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI|

36

C63.10-2013
Result
DUT Frequency Result Numb A ge time hold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 = PASS 158 270.330 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
7.500  789.970 | 198.990
Transmit Time per Hop
Min = Max LimitMax | LimitMin | Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
1.680 | 3.380 400.000 0.000 | 1.700
DwellTime
Min Max = Mean
(ms) | (ms) (ms)
[ 1.680 | 4.190 | 1.705
Time of Channel Occupancy(2)
E ! |
m
£ ] ' i
|
-0
-50
0 5 10 15 20 25
Time in s
Trace Threshold
Measurement
Setting Instrument Target Value
| Value
Center Frequency 2.44100 GHz 2.44100 GHz
Span ZeroSpan ZeroSpan
| RBW | 500.000 kHz ~ 500.000 kHz
[vBW | 1.000 MHz ~1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 31.600 s 31.600 s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB 0.000 dB
| Detector | MaxPeak MaxPeak
SweepCount 1 1
| Filter | Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
| Trigger Offset | 0.000s 0.000s
OSP
Setting Instrument Target
Value Value
Measurement Time 31.600 s 31.600 s
Tracepoints 31600000 31600000
Time resolution 1.000 ps 1.000 ps
Detector RMS RMS
2020-10-16 3/13

3:47:09 PM
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A TUVRheinland®

FCC Part 47 §15.247 2400-2483.5

MHz 2017

Time of Channel Occupancy(3) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI|

C63.10-2013
Result
DUT Frequency Result Numb A ge time | hold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 = PASS 114 337.780 -10.0
Periode
Min Max Mean
(ms) (ms) (ms)
15.000 | 1383.710 | 272.679
Transmit Time per Hop
Min = Max LimitMax | LimitMin | Mean
(ms) (ms) for Max for Max (ms)
(ms) (ms)
2.930  2.940 400.000 0.000 | 2.937
DwellTime
Min Max = Mean
(ms) (ms) | (ms)
| 2930 2940 2937
Time of Channel Occupancy(3)
)
I I I
| | 1 1
g 0
R | [ 0 1 I
T ot
!
o}
-50
0 5 10 15 20 25 316
Timeins
Trace Threshold
Measurement
Setting Instrument Target Value
Value
Center Frequency 2.44100 GHz 2.44100 GHz
| Span | ZeroSpan ZeroSpan
RBW 500.000 kHz ~ 500.000 kHz
[vBW | 1.000 MHz ~1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 31.600 s 31.600 s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB 0.000 dB
| Detector | MaxPeak MaxPeak
SweepCount 1 1
| Filter | Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
| Trigger Offset | 0.000s 0.000s
OSP
Setting Instrument Target
Value Value
Measurement Time 31.600 s 31.600 s
Tracepoints 31600000 31600000
Time resolution 1.000 ps 1.000 ps
Detector RMS RMS
2020-10-16 4/13

3:47:09 PM
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A_ TUVRheinland®

EDR mode (1r/4-DQPSK)

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Time of Channel Occupancy (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI|

C63.10-2013
Result
DUT Frequency Result Numb A ge time | Tt hold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000  PASS 319 141,970 -10.0
Periode
Min Max Mean
(ms) | (ms) (ms)
7.490  194.990 | 98.707
Transmit Time per Hop
Min | Max | LimitMax | LimitMin | Mean
(ms) | (ms) for Max for Max (ms)
(ms) (ms)
043 | 045 400.000 0.000 | 0.444
DwellTime
Min | Max Mean
(ms) | (ms) (ms)
0.44 | 0.45 0444

S

Level in dBm
£8 8 3 o

&
3

Time of Channel Occupancy

5 10 15 20

o]
Time in s
Trace Threshold
Measurement
Setting Instrument Target Value
| Value
Center Frequency 2.44100 GHz 2.44100 GHz
Span ZeroSpan ZeroSpan
| RBW | 500.000 kHz ~ 500.000 kHz
| VBW | 1.000 MHz ~1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 31.600 s 31.600 s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB 0.000 dB
| Detector | MaxPeak MaxPeak
SweepCount 1 1
| Filter | Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
| Trigger Offset 1 0.000s 0.000 s
OSP
Setting Instrument Target
Value Value
Measurement Time 31.600 s 31.600 s
Tracepoints 31600000 31 )
Time resolution 1.000 ps 1.000 ps
Detector RMS RMS
2020-10-16

2/13

25 316

6:13:19 PM
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FCC Part 47 §15.247 2400-2483.5 MHz 2017

Time of Channel Occupancy(2) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI

C63.10-2013
Result
DUT Frequency Result Numb A ge time | Tt hold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000 PASS | 153 260.610 -10.0
Periode
Min Max Mean
(ms) | (ms) (ms)
7.500  619.980 @ 204.056

Transmit Time per Hop

Min Max  LimitMax | Limit Min | Mean
(ms) (ms) for Max for Max (ms)
(ms) (ms)
1.680  1.700 400.000 0.000 | 1.692
DwellTime

Min Max = Mean
(ms) | (ms) (ms)
[ 1.690  1.700 | 1.694

Time of Channel Occupancy(2)

Level in dBm
s 8

-3

&
3

2} 5 10 15 20 25
Time in s
Trace Threshold
Measurement
Setting Instrument Target Value
| Value
Center Frequency 2.44100 GHz 2.44100 GHz
Span ZeroSpan ZeroSpan
| RBW | 500.000 kHz ~ 500.000 kHz
| VBW | 1.000 MHz ~1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 31.600 s 31.600 s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB 0.000 dB
| Detector | MaxPeak MaxPeak
SweepCount 1 1
| Filter | Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
| Trigger Offset 1 0.000s 0.000 s
OSP
Setting Instrument Target
Value Value
Measurement Time 31.600 s 31.600 s
Tracepoints 31600000 31 )
Time resolution 1.000 ps 1.000 ps
Detector RMS RMS

2020-10-16 3/13

36

6:13:19 PM
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A TUVRheinland®

FCC Part 47 §15.247 2400-2483.5 MHz 2017

Time of Channel Occupancy(3) (2441 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI|

C63.10-2013
Result
DUT Frequency Result Numb A ge time hold
(MHz) of Hops | of occupancy (dBm)
(ms)
2441.000000  PASS 88 261.820 -10.0

Periode
Min Max Mean
(ms) (ms) (ms)
7.500 | 2358.670 | 347.316

Transmit Time per Hop

Min Max  LimitMax | Limit Min | Mean
(ms) (ms) for Max for Max (ms)
(ms) (ms)
2.930  2.950 400.000 0.000 | 2.942
DwellTime
Min Max = Mean
(ms) (ms) (ms)
| 2.940 | 2.950 @ 2.944

Level in dBm

Time of Channel Occupancy(3)

2} 5 10 15 20
Time in s
Trace Threshold
Measurement
Setting Instrument Target Value
| Value
Center Frequency 2.44100 GHz 2.44100 GHz
Span ZeroSpan ZeroSpan
| RBW | 500.000 kHz ~ 500.000 kHz
[vBW | 1.000 MHz ~1.500 MHz
SweepPoints 30001 ~ 30001
Sweeptime 31.600 s 31.600 s
Reference Level -10.000 dBm -10.000 dBm
Attenuation 0.000 dB 0.000 dB
| Detector | MaxPeak MaxPeak
SweepCount 1 1
| Filter | Channel Channel
Trace Mode Clear Write Clear Write
Sweeptype Sweep AUTO
Preamp off off
Trigger External External
| Trigger Offset | 0.000s 0.000s
OSP
Setting Instrument Target
Value Value
Measurement Time 31.600 s 31.600 s
Tracepoints 31600000 31600000
Time resolution 1.000 ps 1.000 ps
Detector RMS RMS
2020-10-16 4/13

25

36

6:13:19 PM




Prufbericht - Produkte
Test Report - Products

Appendix B
CN200UK3 001
Page 28 of 59

A_ TUVRheinland®

Appendix B.6: Test Results of Conducted Spurious Em

Bandwidth

BDR mode (GFSK)

Low Channel

issions Measured in 100 kHz

Spectrum :r?;j'
Ref Level 21.50 dBm  Offset 1.50 dB @ RBW 100 kHz
= Att 40de SWT 19 ps & VBW 300 kHz Mode &uto FFT
@ 1Pk Max
Mi[1] 5.04 dBm|
2.40202170 GHz|
10 dBm o
‘-\.—!‘k—j—\
0 dem ,f }
J b
-10 dBrm
/ \
-20 dBrm / \
-30 dBrm
?\dﬁmﬂ it
-50 dBrm
-60 dBrm
-70 dBrm
CF 2.402 GHz 691 pts Span 5.0 MHz
T
[ Measuring...  JRAREESCE i 14:;‘:621:32
Bate: 19.0UT.Z2620 ©€4:01:32

Spectrum

(s vu
4

Ref Level 21.50 dBm

Offset 1.50 dB @ RBW 100 kHz

= Att 40de SWT 250 ms & VBW 300 kHz Mode Auto Sweep
@ 1Pk Max
Mi[1] -32.56 dBm)|
4.803080 GHz|
10 dBm M2[1] -29.26 dBm
7.205600 GHZz|
0 dBm
-10 dBm
D1 -14.960 dBm
-20 dBm
M2
M v
30 dém =
-40 dBrmn T i
-60 dBrm
-70 dBm
Start 30.0 MHz 32001 pts Stop 25.0 GHz
Marker |
Type | Ref | Tre | X-wvalue | Y-value | _Function | Function Result |
M1 1 4.80308 GHz -32.56 dBm
M2 | | 1 7.2056 GHz -29.26 dBm
M3 | 1 9.60735 GHz -36.73 dBm
Y[ ] Measuring...  JRAREESCE i 14:;?;,27_-"2
Bates L9.0C0T. 2620 ©4:07:02
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Middle Channel

Spectrum |

(=)

Ref Level 21.50 dBm
j Att 40 dB

Offset 1.50 dBé @ RBW 100 kHz

SWT 19 ps & VYBW 300 kHz  Mode aAuto FFT

@ 1Pk Max

10 dBm

M1[1]

11

7.16 dBm)|
2.44102890 GHz|

0dem

[T

-10 dBrn

%

-20 dBrn

-30 dBrm

40 B

-50 dBrn

-60 dBrn

=70 dBrm

CF 2.441 GHz

691 pts

Span 5.0 MHz

Spectrum |

J Measuring...

Qe

19.10..
04:02:18

(=)

Ref Level 21.50 dBm
j Att 40 dB

Offset 1.50 dBé @ RBW 100 kHz

SWT 250ms @ VYBW 300 kHz Mode Auto Sweep
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High Channel
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Band Edge, Low Channel
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Band Edge, Hopping Mode, Low Channel
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EDR mode (1r/4-DQPSK)

Low Channel
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A_ TUVRheinland®

Middle Channel
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High Channel
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A TUVRheinland®

Band Edge, Low Channel
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Band Edge, Hopping Mode, Low Channel

Spectrum | E:;“.;‘.L

Ref Level 21.50 dBm Offset 1.50 dB @ RBW 100 kHz

f Att 40cB SWT 947 ps @ YBW 300 kHz Mode auto FFT
@ 1Pk Max

MI1[1] -26.18 dBm|
2.4005070 GH2|
10 dBm

0 dBm JIN it .JL Jk I fﬂh memA ;L Pl zr‘xﬂ\ MWF’LA A MWJ\ hﬂn m\l’fl i
T i

f LR AR A A A W

-10 dBrn

D1 -12.500 dBm HJ

-20 dBrn t

-30 dBrm

WL

",
-50 dBrn

-60 dBrn

=70 dBrm

Start 2.39 GHz 1001 pts Stop 2.425 GHz

—
- . .10
I Measuring... .Iqllllﬂﬂ > : 04 123 23

Band Edge, Hopping Mode, High Channle

Spectrum I %1

Ref Level 21.50 dBm Offset 1.50 dB & RBW 100 kHz

= At 40 dB SWT 113.6 s & YBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1i[1] -27.72 dBm|
2.4829920 GHz|
10 dBm
Attt beson L g A
AR
-10 dBm t T
D1 -12.500 dBm }
-20 dBm L
-30 dBm .\'
‘ 1
-40 dBm

50 dem U‘HLM%NMM;W el

-60 dBrm

-70 dBrm

Start 2.45 GHz 1001 pts Stop 2.5 GHz
Y[ Measuring...  QRAREECED 6 Ia;n‘é“




Appendix B A TUVRheinland®

Prifbericht - Produkte CN200UK3 001

Test Report - Products Page 38 of 59

Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz - 26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from
30MHz to 18GHz were reported.

Appendix B.7: Test Results of Radiated Spurious Emi  ssions

Note: This testing was carried out on different modulations, but only the worst case (GFSK) was presented in
this report.

30MHz - 1GHz

EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Low CH
Test Voltage:: Battery
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
100T
€ 1
2 80T
om 4
©
= ot
g T f
J
40“ *
20T * *
0 f ——t— f f : : —t—t— |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical_Freqgs

Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBuv/m) | (dBuv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
50.127500 19.85 - 40.00 20.15 100.0 | H 81.0 -18.3
109.200500 19.59 43.50 23.91 100.0 | H 131.0 -19.0
728.594000 35.52 46.00 10.48 100.0 | H 81.0 -7.5
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A TUVRheinland®

EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Low CH
Test Voltage:: Battery
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
100T
€ 1
> 80T
m 4
©
= oot
s T fi
40 : *
20T % X
0 t — t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
56.820500 19.70 40.00 20.30 | 100.0 | V 0.0 -18.6
107.600000 20.14 43.50 23.36 | 100.0 | V 104.0 -18.9
844.848500 37.73 - 46.00 8.27 1000 | V 177.0 -5.6
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
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€ 1
g_ 80T
m 4
©
= oot
s T f
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40 *
20T * *
0 t — t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
49.885000 19.96 40.00 20.04 | 100.0 | H 264.0 -18.3
187.770500 20.76 43.50 22.74 | 100.0 | H 110.0 -19.8
845.139500 36.55 - 46.00 9.45 1000 | H 1.0 -5.6
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A TUVRheinland®

EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 22 Humi:50%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
100T
€ 1
> 80T
m 4
©
% 60T
s T fi
40 ! %
20T * i
0 t t — t t t t t — i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
55.656500 21.26 40.00 18.74 | 100.0 | V 0.0 -18.5
345.929000 24.00 46.00 22.00 | 100.0 [ V 123.0 -14.8
844.800000 37.17 - 46.00 8.83 1000 | V 104.0 -5.6
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1GHz - 18GHz
Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX _BT_DH5 Low CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
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2 80T
o 1
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< cof
> T+ =
= 40 o X
| *
20T
0 t t t t II
1G 2G 3G 4G 5G 6.2G

Frequency in Hz

Critical_Freqgs

Frequency MaxPeak Average Limit Margin | Height Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBpv/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1195.287500 34.67 54.00 19.33 100.0 | H 86.0 1.1
1195.287500 45.75 74.00 28.25 100.0 | H 86.0 1.1
4761.000000 53.28 74.00 20.72 100.0 | H 350.0 13.6
4801.000000 43.56 54.00 10.44 1000 | H 81.0 13.6
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AL

TUVRheinland®

EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Low CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
100T
€ 1
> 80T
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©
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o I
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~ 40t %
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0 t t t t i
6.2G 8 9 10G 18G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
9601.841667 46.54 74.00 2746 | 100.0 | H 159.0 104
9601.841667 41.23 54.00 12.77 | 100.0 | H 159.0 10.4
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Low CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
1007
€ 1
g_ 80T
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©
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= 4ok o thLL.L " K b
20T
0 t t t t —
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4801.000000 41.69 54.00 12.31 | 1000 |V 305.0 13.6
4805.000000 52.44 74.00 21.56 | 100.0 | V 198.0 13.6
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Low CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
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100T
€ 1
> et |
om 1
©
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0 f f f f |
6.2G 8 9 10G 18G

Frequency in Hz

Critical_Fregs

Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7199.558333 46.70 - 74.00 27.30 100.0 | V 260.0 8.8
7199.558333 42.35 54.00 11.65 100.0 | V 260.0 8.8
9601.841667 44.83 54.00 9.17 100.0 | V 260.0 10.4
9601.841667 48.20 74.00 25.80 100.0 | V 260.0 10.4
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Mid CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
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€ 1
g_ 80T
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e F *
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0 t t t t —
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4854.500000 51.98 74.00 22.02 | 100.0 | H 162.0 134
4878.500000 41.46 54.00 1254 | 100.0 | H 118.0 13.4
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EUT Information

18G

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Mid CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120T
1007
€ 1
g_ 80T
m 41
©
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g T * *
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20T
0 t t t t i
6.2G 8 9 10G
Frequency in Hz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7322.475000 38.57 54.00 1543 | 1000 | H 153.0 8.2
7322.966667 44.99 74.00 20.01 | 100.0 | H 153.0 8.2
9758.191667 44.63 - 74.00 29.37 1000 | H 153.0 10.4
9758.191667 39.34 54.00 14.66 1000 | H 153.0 10.4
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Mid CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
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€ 1
2 80T
om 1
©
% 60T
g 1 . -y
40+ i L o
20T
0 : f f : H
1G 2G 3G 4G 5G 6.2G

Critical_Fregs

Frequency in Hz

Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4878.000000 51.33 - 74.00 22.67 100.0 | V 284.0 13.4
4879.000000 41.59 54.00 12.41 100.0 | V 182.0 13.4

A_ TUVRheinland®




Appendix B A_ TUVRheinland®

Prufbericht - Produkte CN200UKs 001
Test Report - Products Page 49 of 59

EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Mid CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical_Fregs

Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7322.966667 47.39 - 74.00 26.61 100.0 | V 346.0 8.2
7322.966667 42.48 54.00 11.52 100.0 | V 346.0 8.2
9764.091667 39.40 54.00 14.60 100.0 | V 0.0 10.4
9764.583333 44.78 74.00 29.22 100.0 | V 0.0 10.4
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1197.412500 48.04 74.00 25.96 | 100.0 | H 275.0 1.1
1197.412500 34.27 54.00 19.73 | 100.0 | H 275.0 1.1
4957.000000 43.04 54.00 10.96 1000 | H 77.0 13.2
4957.500000 51.64 - 74.00 22.36 1000 | H 77.0 13.2
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical_Fregs

Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7439.491667 51.98 - 74.00 22.02 100.0 | H 141.0 8.4
7439.983333 48.20 54.00 5.80 100.0 | H 141.0 8.4
9918.966667 47.04 74.00 26.96 100.0 | H 141.0 10.8
9918.966667 40.54 54.00 13.46 100.0 | H 141.0 10.8
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1195.712500 38.83 54.00 15.17 | 100.0 | V 262.0 1.1
1195.925000 50.81 74.00 23.19 | 100.0 | V 262.0 1.1
4957.000000 51.52 - 74.00 22.48 100.0 | V 255.0 13.2
4957.000000 44.51 54.00 9.49 100.0 | V 255.0 13.2
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical_Fregs

Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7439.491667 54.03 - 74.00 19.97 100.0 | V 181.0 8.4
7439.983333 - 50.74 54.00 3.26 100.0 | V 181.0 8.4
9920.441667 48.94 54.00 5.06 100.0 | V 251.0 10.8
9920.933333 52.92 74.00 21.08 100.0 | V 251.0 10.8
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Appendix B.8: Test Results of Radiated Emissions in

EUT Information

Restricted Bands

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX BT_DH5 Low CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2353.135938 49.00 - 74.00 25.00 1000 | H 91.0 6.9
2353.973125 41.68 54.00 12.33 | 1000 | H 248.0 6.9
2380.365313 50.47 74.00 23,53 | 100.0 | H 248.0 7.0
2380.763125 41.77 54.00 12.23 | 100.0 | H 39.0 7.0
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_Low CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2353.551563 50.87 74.00 23.13 | 100.0 | V 287.0 6.9
2353.723750 46.10 54.00 7.90 | 100.0 | V 299.0 6.9
2386.837188 42.96 54.00 11.04 100.0 | V 252.0 7.0
2389.841563 53.05 - 74.00 20.95 100.0 | V 252.0 7.0
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical_Freqgs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.509625 50.48 54.00 3.52 100.0 | H 125.0 7.4
2483.527500 55.94 - 74.00 18.06 100.0 | H 125.0 7.4
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EUT Information

EUT Name: Bluetooth Headphones
Model: AAO-FA-004
Test Mode: TX_BT_DH5_High CH
Test Voltage:: Battery
Remark: Temp 23 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Fregs
Frequency MaxPeak Average Limit Margin | Height Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.519250 55.47 74.00 18.53 | 100.0 | V 243.0 7.4
2483.519250 50.12 54.00 3.88 | 100.0 |V 243.0 7.4
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Appendix B.9: Test Results of Conducted Emission on

BT mode

TUV Rheinland/CCIC{Ningbo) Co,Ltd

AC Mains

Address:1st Floor,Building 11,Scholar Innvation Park,1188th Zhongguan Road,Zhenhai District,Ningbo

168283978-DV-L

Common Information

Test Description:

Test Site:

Environment Conditions:
RBW:

Mains Disturbance (LISN)
Shielding Room

20 Degree Celsius, 54% Humidity
9K-150K:0.2KHz;150k-30M:9KHz

Operator name: Mike Li
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Meas, | Bandwidth | Line | Filter | Corr.
(MHz) (dBuv) (dBuV) | (dBuV) | (dB) | Time (kHz) (dB)
(ms)
0.422000 43.22 - 57.41 14.19| 1000.0 9.000] L1 ON 9.5
0.434000 = 7.90 47.18 39.28 | 1000.0 9.000 L1 ON 9.5
0.454000 - 9.31 46.80 37.50] 1000.0 9.000 L1 ON 9.5
0.474000 - 12.08 46.44 34.36 | 1000.0 9.000) L1 ON 9.5
0.478000 34.02 - 56.37 22.36] 1000.0 9.000}L1 ON 9.5
0.498000 - 13.89 46.03 32.14| 1000.0 9.000 | L1 ON 9.5
0.538000 == 11.77 46.00 34.23| 1000.0 9.000]L1 ON 9.5
0.558000 22.38 - 56.00 33.62| 1000.0 9.000] L1 ON 9.5
0.582000 22.76 = 56.00 33.24| 1000.0 9.000 ) L1 ON 9.5
0.602000 23.06 - 56.00 32.94| 1000.0 9.0001L1 ON 9.5
10/22/2020 8:25:52 AM
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TUV Rheinland/CCIC(Ningbo) Co,Ltd
Address:1st Floor,Building 11,Scholar Innvation Park,1188th Zhongguan Road,Zhenhai District,Ningbo

168283978-DV-N

Common Information

Test Description:

Mains Disturbance (LISN)

Test Site: Shielding Room
Environment Conditions: 20 Degree Celsius, 54% Humidity
RBW: 9K-150K:0.2KHz;150k-30M:9KHz
Operator name: Mike Li
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Meas, | Bandwidth | Line | Filter | Corr.
(MHz) (dBuv) (dBuV) | (dBuV) | (dB) | Time (kHz) (dB)
(ms)
0.430000 == 13.76 47.25 33.49| 1000.0 9.000 | N ON 9.5
0.474000 = 25.04 46.44 21.40| 1000.0 9.000 | N ON 9.5
0.478000 29.17 - 56.37 27.20] 1000.0 9.000 | N ON 9.5
0.566000 17.97 = 56.00 38.03| 1000.0 9.000 | N ON 9.5
0.738000 - 1566] 46.00 30.34] 1000.0 9.000|N ON 9.5
0.866000 - 15.69 46.00 30.31| 1000.0 9.000 | N ON 9.5
1.318000 == 11.69 46.00 34.31| 1000.0 9.000 | N ON 9.6
7.082000 9.05 - 60.00 50.95| 1000.0 9.000 | N ON 9.8
7.122000 8.89 == 60.00 51.11| 1000.0 9.000 | N ON 9.8
7.146000 9.16 - 60.00 50.84] 1000.0 9.000|N ON 9.8
10/22/2020 8:35:32 AM




